
Änderungen in Konstruktion und Ausführung vorbehalten
We reserve the right to change the construction and specifi cation
Nous nous réservons le droit de modifi cations techniques et d'exécution ainsi que de la possibilité des livraisons

1

Pos.Nr.
Pos.no.
Po si ti on

Art.no.
Réf.

Beschreibung
Description
Désignation

Preisgruppe
Price bracket
Preisgruppe
Price bracket
Preisgruppe

Catégorie de prix
Art.-Nr.
Art.no.

Preisgruppe
Price bracket
Preisgruppe
Price bracket
Preisgruppe

Catégorie de prix
Art.-Nr.
Art.no.

Ersatzteilliste
Replacement Parts
Pi�ces de Rechange

Aufl age 01/2004
Edition 01/2004
Tirage 01/2004

      BR 141

Blatt 1266
Page 1266
Page 1266

Best. Nr. 841747
Order no. 841747

6981563815 

38

9

49

1  Haftrings.10Stk.12,9-14,6mm    40070   ---     

2  Motor                          85060 57

3  Stromabnehmer                  85394 39

4  Schraube M 2X6                 85672 2

5  FK-Schraube m. Gewindeauslauf  85704 3

6  Schraube 2.2X9.5               85808 2

7  Beilagscheiben                 86108 2

8  Feder                          86202 2

9  Zahnrad Z=21                   86414 2

10  Zahnrad                        86418 2

11  Schneckenzahnrad doppelt       86419 4

12  Schneckensatz                  86865 24

13  Kardanschale kurz              87129 3

14  Kardanwelle                    87133 3

15  Kardanschale                   87134 3

16  Platine                        87836 43

17  Lokpfeife                      88002 6

18  Isolatorsatz                   88018 15

19  Puffer fl ach                   88502 4

20  Puffer gewölbt                 88503 4

21  Kupplungskammer                89266 3

22  Universalkupplung              89282 5

23  Lager für Schneckenachse       89749 6

24  Kontakt                        89960 5

25  Radsatzt o. Haftring           90552 17

26  Lampe rot ST 2,8 16V           93522 14

27  Blende 1 kpl.                  93878 28

28  Blende 2 kpl.                  93879 28

29  Blendensatz                    93880 15

30  Batteriekesselsatz             93881 12

31  Getriebekasten                 93887 18

32  Getriebeboden                  93888 15

33  Getriebedeckel                 93889 15

34  Zurüstbeutel 1 handles        93890 18

35  Zurüstbeitel 2                 93891 12

36  Stirnwandblech                 93896 4

37  Leitungs-Handlaufsatz          97967 11

38  Brückenstecker                 100644 7

39  Motoraufl age                   101289 3

40  Kontakhaltersatz               101726 7

41  Senkantrieb                    106553 3

42  Schneckendeckel m. Stab.Feder  108994 7

43  Lampe ST2.8 T3/4 16V 30 mA     109088 12

44  Kühlschlangen                  110886 3

45  GF-Schraube M2X6               114828 2

46  Grundrahmen                    114921 30

47  Gehäuse kpl.  Betr. Nr. 141 115-6                 114922 68

48  GF-Schraube M2X8               114923 2

49  Teilesatz                      114924 14

50  Teilesatz                      114925 15

51  Führerstand kpl.               114926 10

52  Radsatz mit 2 Haftringen       115123 20

AC ~ 69815
53  Decoder Motorola m.   Lastr. last                    10738 ---

54  AC-Flüsterschleifer kurz 40064 ---  

55  Haftrings. 10Stk. 12,5-15,3mm       40075  ---        

56  Radsatz ohne Zahnrad 90571 17  

57  Radsatz mit 2 Haftringen 90572 20

58  Getriebeboden * AC * 93787 10

59  Getriebeteil * AC * 93898 13

60  Grundrahmen  101732 33

61  GF-Schraube M1,6X4             114850 2

12
26 43

3 4

19 20

50 17

50

41 47

39

46
60

44

30

6

18

50

14

16

51

37

36

Symbolische Darstellung
Symbolic Illustration
Illustration fi gurative



2

Ersatzteile erhalten Sie bei Ihrem Fachhändler, 
Ihrer Landesvertretung, oder bei:
You can order your Replacement Parts at your 
local dealer, your country representative, or:
Passez commande des pièces détachées chez 
votre détaillant, chez le S.A.V. de votre impor-
tateur national ou en direct au S.A.V. ROCO:

ROCO Modellspielwaren VertriebsgmbH & Co. Handels KG 
-– Service –
Georg-Wrede-Straße 49, D-83395 Freilassing
 +49 / (0)86 54 / 47 63 0
Fax: +49 / (0)86 54 / 47 63 50
E-Mail: service@roco-online.de

ROCO Modellspielwaren GmbH
www.roco.cc
Jakob-Auer-Straße 8, A-5033 Salzburg
 +43 / (0) 662 / 62 09 61

Pos.Nr.
Pos.no.
Po si ti on

Art.no.
Réf.

Beschreibung
Description
Désignation

Preisgruppe
Price bracket
Preisgruppe
Price bracket
Preisgruppe

Catégorie de prix
Art.-Nr.
Art.no.

Preisgruppe
Price bracket
Preisgruppe
Price bracket
Preisgruppe

Catégorie de prix
Art.-Nr.
Art.no.

Ersatzteilliste
Replacement Parts
Pi�ces de Rechange

1 Set with Traction tires DC 40070     ---      

2 Motor 85060 57

3 Pantograph 85394 39

4 Screw M2x6 85672 2

5 FK-Screw with back taper thread 85704 3

6 Screw 2.2x9.5 85808 2

7 Washer 2,1x4/0,2mm 86108 2

8 Spring 86202 2

9 Gear z=21 86414 2

10 Gear 86418 2

11 Ingranaggio doppio 86419 4

12 Worm set 86865 24

13 Cardan shell short 87129 3

14 Cardan Shaft 87133 3

15 Cardan jacket 87134 3

16 Printed circuit 87836 43

17 Loco whistle 88002 6

18 Insulator set 88018 15

19 Buffer fl at 88502 4

20 Buffer vaulted 88503 4

21 Coupling chamber 89266 3

22 Universal coupling 89282 5

23 Bearing for Worm axle 89749 6

24 Wheel current contakt strip 89960 5

25 Wheelset without traction tires 90552 17

26 Bulb red  ST 2,8 16V 93522 14

27 Bogie frame 1 assembly 93878 28

28 Bogie frame 2 assembly 93879 28

29 Bogie parts set 93880 15

30 Batterie Boiler set 93881 12

31 Gear case 93887 18

32 Gear bottom 93888 15

33 Gear cover 93889 15

34 Bag with accessories 1 rail 93890 18

35 Bag with accessories 2 93891 12

36 Front plate 93896 4

37 Tube-handle set 97967 11

38 Connector 100644 7

39 Motor bearing 101289 3

40 Contakt holder set 101726 7

41 Counter insulator 106553 3

42 Worm cover with vibration 
damper

108994 7

43 Light bulb 16V 30 mA 109088 12

44 Cooling part 110886 3

45 GF-Screw M2x6 114828 2

46 Main frame 114921 30

47 Casing assembly  141 115-6 114922 68

48 GF-Screw M2x8 114923 2

49 Parts set 114924 14

50 Parts set 114925 15

51 Drivers cab assembly 114926 10

52 Wheelset with 2 traction tires 115123 20

AC~ 69815
53 Decoder Motorola load regulated 10738 ---

54 Whisper wiper short 40064 ---        

55 Traction tires * AC* 40075 ---      

56 Wheelset without gear 90571 17     

57 Wheelset with 2 traction tires 90572 20

58 Gear bottom * AC * 93787 10

59 Gear part  * AC * 93898 13

60 Main frame 101732 33

61 GF-Screw M1,6X4 114850 2

13

2

12

5 8

15

14 15

29

2827

24

33

11

31

10 9 32

45 48
21 25

1

52
57

35

40

34

56
59

54

58

23

55

61

54

22

7

53

42


